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{5 B Company information

SNOW JOE,LLC SNOW JOE,LLC

TR 305 VETERANS BOULEVARD CARLSTADT NI 07072 305 VETERANS
Consignor BOULEVARD CARLSTADT NJ 07072
7328322507 aozigin{@sumec.com.cn WWW.SNOWjoe.com
IR Ik A i R A Sumec Manufacturing Venture Co.,Ltd
1 B MRl A (Em#HFFRX) @f\# | < 1# Gaoke Eighth Road, Nanjing
Manufacturer High-Tech Zone, Pukou District, Nanjing,Jiangsu,P.R.China
13405889983 xufuchuan@sumec.com.cn WWW.sumec.com
AL T M R 22 7] Shanghai Research Institute of Chemical Industry Testing
A0\ N Co., Ltd.
A R L AGEEIX Z U4 4B 345 5, 200062 No.345 East Yunling Road, Putuo, Shanghai,
Test lab China 200062
86-21-31765555 battery@ghs.cn www.ghs.cn
{5 & Battery information
EAs A Li-ion Battery i L /
Name Pack Brand
i FUARAL S
24 i
Type s LY Original tested type i
~=Fn —‘ e o1
PP FLI(V) 24 frie |.3Ah 31.2Wh
Nominal voltage Capacity/energy
Ejiiba 0] 7 AL T e T L & E (o) /
Description Rechargeable Li-ion battery Li content
i (kg) AN L AR OIS E Black
0.449 i ; :
Mass Appearance or white plastics cement shell
A5 B Test information
JAR & 4 5 Mt A H 3
Original test report No. B Date of test report 2020-03-16

R P COG T 16156 B Mz i () 2330 TD A s T

b k7 ] i )& 38.3 2 UNITED NATIONS "Recommendations on  ST/SG/AC.10/11/Rev.6/Ame
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual nd.1
of Tests and Criteria 38.3
T.1 /& AL 5 T.2 3 EE £
Altitude simulation et Passed Thermal test it Passed
T.3 B P T.4 ke st Y
Vibration L= *% Passed Shock = 'ng Passed
T.5 AR R o T.6 i B .
External short circuit et Passed Impact =i Passed
T.7 TEFRH ™ T.8 3l Ml e
Overcharge HE Pased Forced discharge frif Passed
38.3.3 (f) / 38.3.3 (g) /

AT B A A B ]

www.ghs.cn




& B A Sample Picture

24V 10N+ LITHIUM-ION BATTERY 24VBAT-LTW 24V DC MAX. === 1.3 (31.2Wh) i

For use with Snow Joe® 24V i0N+ series chargers (24VCHRG-AC, 24VCHRG-QC,
24VGHRG-DPC) only, or XZ2600-0450.| A utlliser uniquement avec les modélesde |
chargeur de [a sérle 0N+ 24V SNOW JOE® (24VCHRG-AC, 24VCHRG-(C, 24VCHRG-DPC),

ou NZ2600-0450

WARFERFEKEE (R a5t Y iz f & 301wl 3 A0 b dEF 0D
ST/SG/AC.10/11/Rev.6/Amend.138.3 %5 iff & 3K . The tested samples meet the

5
Cofglﬁion requirements of test items of the UNITED NATIONS "Recommendations on the
TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend.1 38.3
B/ /
Remark
e =y
fg |
24 Signature /0 A TH
A% Title

RIS TH2 Vice chief engineer
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